


Parts List for D55171 Type 2

Item Number Part Number Description Qty Required

1 AC-0774 ISOLATOR 3PT MOUNT 6 3

2 N003818 BALL VALVE 1

3 5130039-00 SLEEVE 2

4 D24721 KIT ISOLATOR W/SCREW 1

5 91895680 SCREW .250-20X.750 H 3

7 A19121 PRESS RELF HOSE 1

8 N010634 SPRING 2

9 A09528 WHEEL 2

10 A17578 WASHER 4

11 A06906 PIN 2

12 D26615 CORD POWER ST 14GA 1 1

13 A01982 SAFETY VALVE 1

14 D21197 PLUG TUBE 1.25 OD 18 2

15 D26863 BUTTON SNAP .302 DIA 2

16 A16379 HANDLE INSERT 2

18 N001276 HANDLE 1

20 N028208 REGULATOR/MANIFOLD 1

20 N008792 REGULATOR RPR KIT 1

21 D28104 SCREW .250-20X.500 P 10

22 A17459 TOP PANEL 1

23 A20009 CLAMP 2

24 5130010-00 NUT 2

25 A19703 BUSHING HEX 1

26 N053094 NIPPLE 1

27 SSP-490-1 BUSHING FACE 3/4 X 1 1

29 A18202 HOSE 1

31 AC-0331 FILTER REPLCMNT SOLB 1
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31 AC-0330 FILTER INLET SOLBERG 1

32 AC-0802 TUBE INTERCONNECTING 1

33 N015953 FASTENER ASSEMBLY 2

34 1000000544 SHROUD 1

35 AC-0780 NUT .750-16 UNF HEX 2

36 AC-0781 O-RING .362ID X.103W 2

37 SSF-990 SCREW .250-20X1.25 U 2

38 ACG-18 CUP SADDLE MOUNT 2

39 SSG-3105 ORING 306/296ID 073/ 1

40 SSP-7821-1 NUT .563-18 UNF HEX 1

41 1000000247 OUTLET TUBE 1

42 1000001599 PRESSURE SWITCH 1

43 SUDL-9-1 SCREW #8-32X.375/.34 2

44 SSP-7811 ASSY NUT SLEEVE 1/4 1

45 SSP-7813 ASSY NUT SLEEVE 3/8 1

46 A19712 VALVE CHECK 1/2NPT X 1

47 A16392 INSERT 2

48 5130060-00 DECAL 1

49 LA-2876 LABEL POWER CORD TRI 1

50 N000231 LABEL 1

51 1000000023 LABEL 1

52 A17566 LABEL 1

53 A18907 WARNING LABEL 1

54 N006525 WARNING LABEL 1

55 A16642 WARNING LABEL 1

56 N064906 NAMEPLATE 1

57 A18885 GAUGE 2
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59 SS-3222-CD PLUG PIPE 3

60 A17326 COVER PRESSURE SWITC 1

61 A19039 LABEL 1

62 A16612 DECAL 1

65 N045317 BRACKET 1

66 N044851 BRACKET 1

68 N048415 TUBE PLUG 2

70 A10011 ELBOW 1

71 A19513 BODY QC .250 IND .25 2

101 1000003471 MOTOR ASSEMBLY 1

102 D24596 BOLT .312-24 X 1.75 2

103 D24958 KIT CONNECTING ROD H 1

104 D24597 ECCENTRIC OUTER 2TV 1

106 ACG-22 FAN RADIAL 6.0 OD 1

107 39124607 SCREW .250-20X.625 H 1

109 N008794 CONNECTING ROD 1

110 N002695 COMPRESSION RING 1

111 D20605 SCREW #10-32X.750 FI 1

113 SSG-8156 ORING 2.759/2.719ID 2

114 Z-AC-0032 ASSY VALVE PLATE 2

115 ACG-45 ORING P/L HEAD 2

116 N015593 HEAD GASKET 1

117 A20902 HEAD 1

118 AC-0784 HEAD MACHINE HIGH PR 1

119 AC-0798 SCREW .250-20X1.25 H 8

120 N002691 COMPRESSION RING 1

121 SSF-3158-1 SCREW #10-24X.750 TH 1
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140 5140070-49 RUN CAPACITOR 1

141 5140070-50 START CAPACITOR 1
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